

---

INSPECTION CERTIFICATE NO: 115744

TO WHOM IT MAY CONCERN:

This is to certify that the following sunglasses (or lens) are Impact Resistant and have passed our test for Impact-Resistant on the base of statistically significant sampling pursuant to 21 CFR 801,410 (Meet Current F.D.A. Rulings)

THE RECORDS OF OUR DROP BALL TEST ARE AS OUR ATTACHED SHEET:

Manufactory:

Commodities: SUNGLASSES

Product model: LL-WFS, LL-KWFS, LL-WF2T, LL-WBS, LL-CAS, LL-PXS

Quantities: 720000 PCS

Date of inspection: 07-24-2017 - 07-28-2017

Invoice No: PI170504, PI170724

Shipping Marks:

ITEM NO:

FRAME:

LENS:

QTY: 500PCS

G.W: \_\_KG

N.W: \_\_KG

MEAS:77\*27\*40CM

MADE IN CHINA ,CE

Destination: USA

Duns Number: D151224

Device Description: SUNGLASSES (NON-PRESCRIPTION INCLUDING PHOTSENSITIVE)

U.S. FDA Assigned Owner/Operator Number: 10041364

U.S. FDA Device Listing Number: D258363

U.S. FDA Registered Established Number: 3009717510

**IMPACT RESISTANT DROP BALL TEST**  
**MILITARY STANDARD-SAMPLING**  
**Procedures and Tables for Inspection by Attributes**  
**(MIL-STD-105)**

Test Recorders for Inspection Certificate No. 115744 Date: 07-28-2017  
 Invoice No: P1170504, P1170724

**Table I -II Samples Size and Acceptance Rejection Criteria**

BATCH OR LOT SIZE	NORMAL & TIGHTENED				REDUCED		
	SAMPLES Size	NORMAL Ac Re	TIGHTENED Ac Re	SAMPLE S Size	REDUCE Ac Re		
51 to 90	13	2 3	1 2	5	1* 3		
91 to 150	20	3 4	2 3	8	1* 1		
151 to 280	32	5 6	3 4	13	2* 5		
281 to 500	50	7 8	5 6	20	3* 6		
501 to 1,200	80	10 11	8 9	32	5* 8		
1,201 to 3,200	125	14 15	12 13	50	7* 10		
3,201 to 10,000	200	21 22	18 19	80	10* 13		
10,001 to 35,000	315	21 22	18 19	125	10* 13		
35,001 to 150,000	500	21 22	18 19	200	10* 13		
150,001 to 500,000	800	21 22	18 19	315	10* 13		
500,001 and over	1250	21 22	18 19	500	10* 13		

Ac= Acceptance number

Re=Rejection number

\*= If the acceptance number has been exceeded but the rejection number has not reached, accept a lot, but reinstate inspection.

**IMPACT RESISTANT TEST RECORDS**

Sampling Plan: **NORMAL**

(Normal & Tightened or Reduced)

LENS TYPE	QUANTITY PCs	SAMPLE SIZE PCs	BROKEN PCs	UNBROKEN PCs	RESULT OF TEST
GLASS					
ACRYLIC					
PC	<u>720000</u>	<u>13250</u>	<u>0</u>	<u>13250</u>	ACCEPTED
POLARIZED					

Inspector: \_\_\_\_\_

